
TIME - DEPENDENT FLOW BEHAVIOUR OF FIG JAM PUREE 

M.A. Sorour2 , S.R. Mostafa" , M.F. Abadirb , L.A. Habash" 
a Agricultural Research Center, Food Technology Research Institute. 

Chemical Engineering Department- Faculty Of Engineering - Cairo University. 

ABSTRACT 
The rheological properties of Fig Jam puree were studied over the range 20-90 °C, 

concentrations 40-65% and speed of spindle 10-50 rpm. Shear stress- Shear rate data 
indicate that the puree behaves as a non-Newtonian Bingham plastic fluid with yield 
stress. The yield stress decreases with increasing temperature except for the samples 
that have solid concentrations from 60-65% wt. due to pectin formation. Also, the yield 
stress increases with increase in solid concentration (at all temperatures investigated). 
[...]
domestic sewage. Vives et al. (2003) used activated sludge and SBR at step-feed strategy 
to reduce the effluent biodegradable matter presented in textile. 

Table (1) Raw wastewater Characteristics and regulation limits for disposal. 

pMmmmmm 
tt?szj<\\//A^*l&,.'-tl -.?.■* '■&.■ '■.■"it. 

Mmtgfi^ 
Daily flow rate rn3/d 72,000 
Hourly flow rate m3/hr 3,000 

PH value 7-12 6-9 
COD mg/L 740 100 

BOD mg/L 400 60 
TSS mg/L 900 50 
TDS mg/L 2000 2000 
Oil & grease mg/L 10 10 
Phosphate mg/L 18-90 10 
Total Nitrogen mg/L 4.6-9,4 45 
Total heavy metal mg/L 1,5 1 

The suggested end ofpipe vvastewater treatment for this study was included one or more 
of the following treatment techniques: sedimentation, biological treatment via activated 
sludge and filtration. 
Sedimentation; To study the settleability of the suspended solids, wastewater samples 
were subjected to gravity sedimentation in an imhoff cone for two hours. Samples from 
the settled sewage were taken at different time intervals for analysis, 

TESCE ,Vol.30,No.l -144- January 2004 



Biological treatment: Nitrogen and Phosphorous concentrations of the wastewater were 
adjusted to satisfy the ratio BOD (100): N (5): P (1), by the addition of ammonium 
dihydrogen phosphate. Biological treatment of the end-of pipe effluent was carried out 
using batch laboratory experiment. To develop sludge which is acclimatized on the waste 
under consideration, activated sludge from a nearby municipal wastewater treatment 
facility was fed twice a day with a mixture of domestic and industrial wastewater. This 
was followed by using only industrial wastewater. The sludge weight ranged from 3-4 
gm/L and the aeration time ranged from 1 to 24 hours. Dissolved oxygen concentration 
was adjusted to maintain a minimum concentration of 2.0 mg 02/L> The characteristics of 
the biologically treated effluent, as indicated by COD and TSS were determined after 60 
minutes settlement. Sludge analysis was also carried out. 

RESULTS AND DISCUSSIONS: 
Sedimentation: Results of the preliminary investigations indicated that the optimum 
sedimentation time is 45 minutes with the addition of Alum as coagulant with a dosage of 
400mg/l of waste stream (Orhon, D, et ai (2001). Available data presented in Table (2) 
and Figure (i) indicates that BOD, COD and TSS removal values were 47%, 48% and 
56% respectively. 

Biological treatment: Aeration periods of 2,3,4,5,6, and 24 hours were examined. The 
results of the biological treatment of the settled industrial waste are presented in Table (3). 
Available data indicates 70 % reduction in COD after two hours. By increasing the 
aeration period to three hours, the removal efficiency increased to 72%, 91% and 95% for 
COD, BOD and TSS respectively, Corresponding residual values were 89 mg/L, 16 mg/L 
and 13 mg/L, respectively. The quality of the treated waste is complying with the standard 
given by the Egyptian law (48/1982). 

Table (2) Characterization of wastewater after settling 

Parameter 
Raw 
W.W. 

After 30 min. After 45 min. After 1 hr, 
Parameter 

Raw 
W.W. mg/l %Remove mg/l %Remove mg/l % Remove 

COD(mg02/l) 
BOD(mg02/l) 

TSS(mg/l) 

600 
330 
570 

400 
210 
320 

33 
36 
44 

318 
172 
251 

47 
48 
56 

312 
165 
245 

48 
50 
57 

TESCE,Vol.30,No.l -145- January 2004 



Microscopic examination of the sludge indicated the presence of many colonies of 
protozoa, especially staked ciliates such as Vorticella and Opercularia. Paramoecium and 
Rotatoria were frequently observed. 

45 Time (minute) 60 

Fig.(l) Removal pollutant in sedimentation treatability study 

Biological treatment: Aeration periods of 2,3,4,5,6, and 24 hours were examined. The 
results of the biological treatment of the settled industrial waste are presented in table (3). 

Table (3) Biological treatment of the end pipe after settling via activated 
sludge 

Parameters Raw Settled 
Sample 

Detention period (hours) Parameters Raw Settled 
Sample 2 hrs. 3 hrs. 4 hrs. 5 hrs. 6 hrs. 24 hrs. 

PH value 10.5 10.5 8.3 8.4 8.26 8.0 8.1 8.0 
COD mgOVl 600 318 95.4 89 16 3.0 1.5 3.0 
%Removed - 47 70 72 95 99 99-5 99 

BOD mgOi'l 330 172 - 16 - - 3.5 -
%Removed - 48 - 91 - - 99.0 -
TKN mg/I 6.5 10 - 6 - - 1.5 -

TSS 570 251 15 13 N.D. N.D. N.D. N.D. 
% Re moved - 56 94 95 100 100 100 100 

Sludsc analysis 
60 65 70 80 85 82 SVI ml/| 60 65 70 80 85 82 

MLSS g/I - - 0.642 0.696 0.749 0.856 0.9 0.88 

TESCE ,Vol.30,No.l -146- January 2004 



REMEDAL PROPOSED ACTION: 
Reduction of water consumption; It is shown that the water consumption in industry by 

the company is almost three times higher than the international standards norms. 

Therefore attention should be given to the methods of reducing and controlling the 

industrial water consumption in the company. 

From field visits and study; flow rate reduction can be accomplished using one or more of 

the following options: i- Using automatic shut off valves in the continuous process units, 

ii- Adjust amount of water depending on the fabric width, iii- Maintenance of level 

indicators in adiabatic saturation chambers (Air conditioning units) to adjust the relation 

between relative humidity of air 3nd amount of water consumed in units, iv- Install 

automatic steam regulators and meters to adjust and hold a constant flow over a range of 

pressures, v- Collection and reuse of condensed steam, vi- Recycling of final washing 

water to the first step of bleaching stage, vii- Reuse of slightly contaminated wastewater 

such as: discharged fire extinguishing water and biovv down water from cooling towers, 

boilers, and swimming pool, vi ii- Recovery water from filters and clarifiers wastewater in 

the water treatment plants, ix- Install flow meters on ail streams entering plants, and x-

Inspection of the water distribution network for any suspected leakage especially in valves 

and chambers. 

COD - -&■ - % BOD - -4- - % COD - -tt- - %TSS 

100 

-:l-"==-^- 90 ) 

30 jS i 

70 a 
a 

60 E 
HI 

50 "w 
> 

40 
<u 30 at 

20 

10 

2hrs. 4 hrs. 5 hrs. 6 hrs. 24 hrs. 
Aeration Time (hrs) 

Fig.( 2) Removal of pollutant in activated sludge process 

TESCE ,VoL30,No.l ■147- Jamiary 2004 



Wastewaler Treatment Process Description; The industrial and domestic vvastewater of 
the factory is proposed to be treated in a plant according to the characteristics of the raw 
vvastewater and regulation (Table I), and according to results of the treatability study 
mentioned above (Tables 2 & 3 and Figures 1 & 2). The proposed treatment units can 
absorb disturbances limits ± 15% of the levels mentioned in the basis of design. The steps 
of the treatment are described blow (Fig. 3). 
Primary treatment; The influent vvastewater passes through three manual and automatic 
screens. Then raw wastewater is directed to the grit, oil and grease removal tanks as 
shown in Fig, (3). The treated effluent from grit chambers passes to a conditioning units 
where sulphuric acid is added to adjust the pH to enhance the separation of suspended 
solids. 

The wastewater then enters the primary sedimentation tanks after addition of the selected 
coagulant for partial removal of suspended solids and organic load before biological 
treatment. The settled sludge is pumped to thickening units. 

Secondary Treatment; Partially treated wastewater is then passed to the aeration tanks 
for biological treatment. The air required for biological treatment and mixing is provided -
by surface aerators. The mixed liquor from the aeration zones is then moved for 
settlement in secondary sedimentation tanks. The settled sludge is continuously re­
circulated to the aeration tanks to maintain the optimum MLSS and F/M ratio in the 
aeration tanks. Excess sludge is pumped to the thickeners on intermittent basis. The 
effluent from the secondary sedimentation tanks is directed to disinfection chlorination 
units. This unit is used to disinfect the effluent prior to disposal to the drain. 

Tertiary Treatment; The clarified effluent from the final sedimentation tanks is directed 
to sand filters for further removal of suspended solids. Upon limiting head loss the 
pressure filters is manually backwashed using the Filter feed/backwash pumps. Activated 
carbon filters should be used to adsorb color by using activated charcoal. The adsorbent 
agent is proposed to be placed in the cylindrical shell in the form of beds. After 
exhausting of any bed, the bed will be replaced by another fresh one. 

TESCE ,Vol.30,No.l -148- January 2004 



Ch
em

ic
al

s 

In
flu

en
t 

w
as

te
w

at
er

 
M

an
ua

l a
nd

 
au

to
m

at
ic

 s
cr

ee
ns

 
O

il 
an

d 
gr

it 
tra

ps
 

Sk
im

m
ed

 o
il 

an
d 

gr
it 

«£
 

Co
nd

iti
on

in
g 

ta
nk

s 
Pr

im
ar

y 
se

di
m

en
ta

tio
n 

ta
nk

s 

(T
o 

be
 c

ol
le

ct
ed

) 

Tr
ea

te
d 

w
at

er
 

to
 d

ra
in

 
< 

Sa
nd

 fi
ltr

at
io

n 
ta

nk
s. 

Sl
ud

ge
 to

 d
isp

os
al

 
IS

jX
 

A
ct

iv
at

ed
 

ca
rb

on
 f

ilt
er

s 
D

isi
nf

ec
tio

n 
by

 
CI

2 
or

 O
zo

ne
. 

A
er

at
io

n 
ta

nk
s 

Sl
ud

ge
 d

ew
at

er
in

g 
(B

el
t p

re
ss

) 
Th

ic
ke

ni
ng

 ta
nk

 

Fi
g.

 (
3)

 B
lo

ck
 D

ia
gr

am
 f

or
 th

e 
Pr

op
os

ed
 T

re
at

m
en

t 
Pl

an
t. 

9 



Sludge Treatment; After thickening of the sludge in the gravity sludge thickeners, 
thickened sJudge is pressurized by thickened sludge pumps to the sJudge belt press for 
further dewatering. The sludge is dosed by polyelectrolyte before entering the belt 
press to ensure efficient dewatering. The sludge cake is then delivered to trucks for 
disposal offsite as solid wastes. 

Preliminary Design of the treatment unit; The results of sizing of the main 

equipments to treat 72,000m3/day are as follows: 

• Lift Station Sump 

Quantity : Three 

Length : 8.5 m 

Width 6.0 m 

Side wall depth 4.0 in 

• Manual and automatic scr een chambers 

Quantity Three 

Length 4.0 m 

Width 1.0 m 

Side wall depth 0.7 m 

• Grit & Grease Traps 

Quantity Six Channels 

Length 12.0 m 

Width 2.0 m 

Side wall depth 1.9 m 

• Conditioning Tanks 

Quantity Three 

Length 16.0 m 

Width 8.0 m 

Side wall depth 4.0 m 

• Primary Sedimentation Ta inks 

Quantity Three 

Diameter 20.0 m 

Side wall depth 4.5 in 

Liquor depth 4.0 m 

Working volume 804.0 m3 

TESCE>Vol.30JNo.l 150- January 2004 



Primary Sludge Collection sump 

Quantity One 
Length : 5.0 m 

Width 5.0 m 

Depth : 4.0 m 

• Aeration Tanks 

Quantity Four 

Length 50 m 

Width 20 m 

Side wall depth 4.4 m 

Liquor depth 42 m 

• Final Sedimentation Tank s 

Quantity Four 

Diameter 25.0 m 

Side wall depth 4.5 m 

Liquor depth : 4.0 m 

Working volume . 486 m3 

Excess/Return Sludge Collection sump 

Quantity One 
Length 10.0 m 

Width 6.0 m 

Depth 6.0 m 

• Sludge Thickening Tanks 

Quantity Four 

Diameter 14.0 m 

Side wall depth 4.5 m 

Liquor depth 4.0 m 

• Gravity Sand Filters 

Quantity Ten 

Length 10.0 m 

Width 6.0 m 

Side wall depth . 5,0 m 

TESCE,Vol.30,No.i -151- January 200.4 



Liquor depth : 4.2 m 

CONCLUSION: 
The feasibility and treatability study implemented on the industrial wastewater of 
Misr Company for Spinning and Weaving, El-Mahalla EI-Kobra, Egypt, indicated 
that the consumed water per ton produced is higher than the international range. Many 
options and scenarios have been suggested for reduction of water used in production 
in order to minimize the wastewater flow rate. From the treatability study, the 
physical sedimentation and biological treatment followed by filtration and 
disinfection is the best technique for treatment. Biological activated sludge treatment 
has given 99% removal of BOD and COD concentrations with 6 hrs aeration period. 
Activated carbon filters are proposed for further removal of color. Further studies 
should be done in order to reuse the lightly contaminated textile wastewater in the 
manufacturing processes. 

REFERENCES: 
Bes-Pia, A., et al. (2003). Comparison Between nanofiltration and ozonation of 

biologically treated textile wastewater for its reuse in the industry. J. Desalination 
157 (2003) pp 81-86. 

Ciardelli, G.5 Capannelli, G. and Bottino, A. (2000). Ozone treatment of textile 
wastewater for reuse. Proceeding of the 2nd International conference on oxidation 
technologies for water and wastewater treatment. Clausthal-Zellerfeld, Germany, 
28-31 May 2000. 

Correia, V. M., Stephenson, T. and Judd, S. J. (1994). Characterization of textile 
mraitoninta's*- <i r e n e w . jr, jSh-p&i/tt. i^rt^., J'S, jfliV-^iy. 

Espkigas, S and OIlis, D. F. (1997). Economic aspects of integrated (chemical + 
biological) processes for wastewater treatment. J Adv. OxL Tech. 2(1), 197-202. 

Germirli, B. F., Orhon, D., Ubay Cokgor, E., Insel, G, and Yaprakli, B. (1998). 
Modelling of activated sludge for textile wastewater. Wat. Sci. Tech. Vol. 38 No. 
3-4 pp 265-274 

Lee, H. W., Chen, G. and Yue, P. L. (2001). Integration of chemical and biological 
treatments for textile industries wastewater: a possible zero-discharge system. 
Wat. Sci. Tech. Vol. 44 No. 5 pp 75-83. 

TESCE,Vol.30,No.l 152- January 2004 



Lepoz,- A., et al. (1998). Textile wastewater reuse: ozonation of membrane 

concentrated secondary effluent. Proc. of 6lh Int. Conf. "advanced wastewater 

treatment, recycling and reuse. Milan, Italia, 14-16 Sep. 199S. 

Meric, S., Kabdasli, I., Tunay, O. and Orhon, D, (1999). Treatability of strong 

wastewater from polyester manufacturing industry. Wat. ScL Teak Vol. 39 No. 

10-11 ppI-7. 

Orhon, D, et al. (2001), A scientific approach to wastewater recovery and reuse in the 

textile industry. Wat. Sci. Tech. Vol. 43 No. 11 pp 223-231. 

Perkowski, J. and Kos, L. (2002). Treatment of Textile Dyeing Wastewater by 

Hydrogen Peroxide and Ferrous Ions. Institute of Chemical Fibers, Poland, J. 

Fibers & Textiles in Eastern Europe July/Sep. 2002, pp7S-SI. 

Scott, J. P. and Ollis, D. F. (1996). Engineering models of combined chemical and 

biological processes. J. Environ. Eng.t 1110-1114. 

Standard method for the examination water and wastewater (1998). 20th ed., APHA 

AWWA WEF, Washington D.C. USA. 

Tchobanoglous, G. and Burton, F. L. (1991). Wastewater engineering: treatment 

disposal and reuse, third edition, McGrraw-Hill, Inc., New York. 

Vives, M.T., Baiaguer, M.D., Garcia, G., Garcia, R. and Colprim, J. (2003) Textile 

Dyeing Wastewater Treatment in a Sequencing Batch Reactor System J. Environ. 

Sci. Health, Vol. 38, No. 10, pp 2089 - 2099 

TESCE ,Vol.30,No.l -153- January 2004 


